samranss. FCC RF Test Report Report No. : FG4D1311G

N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068
]
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[#Res BIW 200.00 kHz 0
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samranss. FCC RF Test Report

Report No. : FG4D1311G

N66(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

N66(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

it Freq Enor
Banowiath

(Center 1.74500 GHz
#Res BWW 300.00 kHz

2 Matics

Qczupied Bandwidih

N66(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Span 50 Mz
Sweep 1.00ms (100 pts)

N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 50 Mz
Sweep 1.00ms (100 pts)
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Report No. : FG4D1311G

N66(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

N66(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

it Freq Enor
Banowiath

(Center 1.74500 GHz
#Res BWW 300.00 kHz

2 Matics

Oczupied Bandwidih

N66(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Span 60 Mz
Sweep 1.00ms (1001 pts)

N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 60 Mz
Sweep 1.00ms (1001 pts)
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068

Aiten: 4068

Center 174500 GHz ) #Video BW 1.1000 MHZ' ) Span 70 Mz (Center 1.74500 GHz #Video BW 1.1000 MHz'
[#Res BIW 360.00 kHz Sweep 1.00 ms (1001 pts) #Res BWW 360.00 kHz
2h

Span 70 Mz
Sweep 1.00ms (1001 pts)
2Motncs v

Ocoupied Bandwidth Qczupied Bandwidih

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
Gate; O

Trtalesily,

#Video BW 1.1000 MHz' 5 7450 ) #ideo BV 1.1000 MHz' Span 70 Mz
Sweep 1.00ms (1001 pts)

it Freq Enor
Banowiath
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N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068

Aiten: 4068

Center 174500 GHz ) #Video BW 1.3000 MHZ" B ) #Video BW 1.3000 MHz'

Span B0 Mz
iRes BIW 430,00 kHz

Sweep 1.00ms (1001 pts)
M

Qooupied Bandwidth

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
Gate; O

Center 174500 GHz #Video BW 1.3000 MHZ' 5 7450 #Video BW 1.3000 MHz'
[#Res BIW 430.00 kHz

Span B0 Mz
Sweep 1.00ms (1001 pts)
M

Qooupied Bandwidth

it Freq Enor
Banowiath
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Report No. :

FG4D1311G

N66(45M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

Center 174500 GHz
[#Res BIW 470.00 kHz

#Video BW 1.3000 MHZ" (Center 1.74500 GHz

#Res BWW 470.00 kHz

2h 2 Matics

Qooupied Bandwidth

N66(45M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

Center 174500 GHz
[#Res BIW 470.00 kHz

#Video BW 1.3000 MHZ" (Center 1.74500 GHz

Qooupied Bandwidth

it Freq Enor
Banowiath

N66(45M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.3000 MHz*

Qczupied Bandwidih

N66(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.3000 MHz*

Span 80 Mz
Sweep 1.00ms (1001 pts)

Span 80 Mz

Sweep 1.00ms (1001 pts)
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samranss. FCC RF Test Report

Report No. :

FG4D1311G

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Result

Verdict

66

15

342500

1712.5

1@0

see graph

66

15

342500

1712.5

1@0

see graph

PASS

66

15

342500

1712.5

1@0

see graph

66

15

342500

1712.5

1@0

see graph

PASS

66

15

349000

1745.0

1@0

see graph

66

15

349000

1745.0

1@0

see graph

PASS

66

15

349000

1745.0

1@0

see graph

66

15

349000

1745.0

1@0

see graph

PASS

66

15

355500

1777.5

1@0

see graph

66

15

355500

1777.5

1@0

see graph

PASS

66

15

355500

1777.5

1@0

see graph

66

15

355500

17775

1@0

see graph

PASS

66

15

25

344500

1722.5

1@0

see graph

66

15

25

344500

1722.5

1@0

see graph

PASS

66

15

25

344500

1722.5

1@0

see graph

66

15

25

344500

1722.5

1@0

see graph

PASS

66

15

25

349000

1745.0

1@0

see graph

66

15

25

349000

1745.0

1@0

see graph

PASS

66

15

25

349000

1745.0

1@0

see graph
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FG4D1311G

66 15 25 349000 1745.0 OFDM 1@0 see graph

PASS

66 15 25 353500 1767.5 OFDM 1@0 see graph

66 15 25 353500 1767.5 OFDM 1@0 see graph

PASS

66 15 25 353500 1767.5 OFDM 1@0 see graph

66 15 25 353500 1767.5 OFDM 1@0 see graph

PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph

66 15 45 346500 1732.5 OFDM 1@0 see graph

PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph

66 15 45 346500 1732.5 OFDM 1@0 see graph

PASS

66 15 45 349000 1745.0 OFDM 1@0 see graph

66 15 45 349000 1745.0 OFDM 1@0 see graph

PASS

66 15 45 349000 1745.0 OFDM 1@0 see graph

66 15 45 349000 1745.0 OFDM 1@0 see graph

PASS

66 15 45 351500 1757.5 OFDM 1@0 see graph

66 15 45 351500 1757.5 OFDM 1@0 see graph

PASS

66 15 45 351500 1757.5 OFDM 1@0 see graph

66 15 45 351500 1757.5 OFDM 1@0 see graph

PASS
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N66(5M)_DFT-s-

N66(5M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH

OFDM_QPSK_Edge 1RB_Left_Low_CH

#alten 408 4

ey Typer Power IF1I§\|; #hlien 40 68 oy Typa: Power m\q‘,

Aoglhckt 100100 Aokt 100100

San L Tig- Frce Fum " ! ¥ Tng Fiee Run "
g Track O A

Rof Ll Offset 8,00 dB

Ref Lvi Offset 8.00 B
Ref Level 30,00 dBm

Ref Level 30.00 dBim

Start 30 MHz Video BV 3.0 MHZ* Stop 17.600 G Video BW 3.0 MHZ' Stop 17.800 GHz]
#Res B 1. ‘Swesp 32.0 ms (40001 pts) W ‘Sweep 320 ms (40001 ps)

N66(5M)_DFT-s-

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge 1RB_Left Mid_CH

dtlen 408 ‘ o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o Trig: Free Run A
Ref Lvi Offset 8.00 dB

Ref Lvi Offset 8.00 B
Ref Level 30,00 dBm

Ref Level 30.00 dBim

Video BV 3.0 MHZ* op 17.800 G Video BW 3.0 MHZ' Stop 17.800 GHz]
0001 pts) W

140001 pts)|

Funclion Function Widh

Function Funclion Widh
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N66(5M)_DFT-s- N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

dtlen 408 ‘ o Ty Poves ()
Mgl 100100
Sain L Trig: Free fun o

Sig Track O

Auglcld: 100100

sattn 0B T Pover (S
Tiig Free Run A

Ref Ll Offset 8,00 dB
Ref Level 30,00 dBm

Ref Lvi Offset 8.00 B
Ref Level 30.00 dBim

Video BW 3.0 MHz* Stop 17,600 GHz|

Start 30 MHz Video BW 3.0 MHZ' Stop 17,800 GHz]
‘Sweep 32.0 ms (40001 pts|| s BW 1.0 MH; ‘Sweep 32.0 ms (4001

i ps)

N66(25M)_DFT-s- N66(25M)_DFT-s-
OFDM_BPSK_Edge 1RB _Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

dtlen 408 ‘ o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100

Tig: Free Run 9 i ) Tig Free Run

Ref Ll Offset 8,00 dB . '] Ref Lvi Offset 8.00 B
Ref Level 30,00 dBm 3| Ref Level 30.00 dBm

Video BV 3.0 MHZ* op 17.800 G Video BW 3.0 MHZ' Stop 17.800 GHz]
0001 pts) W 140001 pts)|

Funclion Function Widh Function Funclion Widh
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4D1311G

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

dtlen 408 ‘ o Ty Poves ()
Mgl 100100
Sain L Trig: Free fun o
Sig Track O

Ref Ll Offset 8,00 dB
Ref Level 30,00 dBm

Video BW 3.0 MHz* Stop 17,600 GHz|

‘Swesp 32.0 ms (40001 pts)

N66(25M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

[spectum Anayzer 1
jSwept

dtlen 408 ‘ o Ty Poves ()
Mgl 100100
Trig: Free fun o

Ref Ll Offset 8,00 dB
Ref Level 30,00 dBm

Video BW 3.0 MHz*

op 17.600 GHz
0001 pts)

Funclion Function Widh

N66(25M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

#Alen 40 48
Auglcld: 100100

P Types Power m\sq,
Tiig Free Run A

Ref Lvi Offset 8.00 B
Ref Level 30.00 dBim

Video BW 3.0 MHZ'

Stop 17.800 GHz]
p 320 ms (40001 ps)

N66(25M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH

Aug| ok 100100 ‘:
Trg: Free Run .

Ref Lvi Offset 8.00 B
Ref Level 30.00 dBim

Stop 17.800 GHz]
140001 pts)|

Function Funclion Widh
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N66(45M)_DFT-s- N66(45M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

San L Tig- Frce Fum ! ¥ Tng Fiee Run
g Track O A

Hten 408 4 Ty Poner s a e 0@ T Powe S

Ref Ll Offset 8,00 dB L '] Ref Lvi Offset 8.00 B
Ref Level 30,00 dBm 3 v Ref Level 30.00 dBim

Video BV 3.0 MHZ* Stop 17.600 G Start 30 MHZ Video BW 3.0 MHZ' Stop 17.800 GHz]
‘Swesp 32.0 ms (40001 pts) s BW 1.0 Wi ‘Sweep 320 ms (40001 ps)

N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Edge 1RB _Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

dtlen 408 ‘ o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o 0 ! ] Tiig: Free Run A

Ref Ll Offset 8,00 dB . '] Ref Lvi Offset 8.00 B
Ref Level 30,00 dBm Ref Level 30.00 dBim

Video BV 3.0 MHZ* op 17.800 G Video BW 3.0 MHZ' Stop 17.800 GHz]
0001 pts) W 140001 pts)|

Funclion Function Widh Function Funclion Widh
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N66(45M)_DFT-s- N66(45M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

AuglHokd: 100/100
Trig: Free fun

#titen 108 g Type: Power (RS ;
. Aokt 1001100
Trig: Free Run
z

4 Offset 8,00 10ffset 8.00
Ref Level 30,00 dBm Ref Level 30.00 dBim

Start 30 MHZ Stop 17.800 GHz]
#Res B 1.0 Mz ‘Sweep 320 ms (40001 ps)

Funclion Function Widh
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samranss. FCC RF Test Report

Report No

.. FG4D1311G

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

66

15

342500

1712.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

66

15

342500

1712.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

66

15

342500

1712.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

66

15

355500

1777.5

DFT-s-
OFDM 1@24
BPSK

see graph

PASS

66

15

355500

1777.5

DFT-s-
OFDM 1@24
QPSK

see graph

PASS

66

15

355500

1777.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

66

15

355500

1777.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

66

15

25

344500

1722.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

66

15

25

344500

1722.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

66

15

25

344500

1722.5

DFT-s-
OFDM 128@0
BPSK

see graph

PASS

66

15

25

344500

1722.5

DFT-s-
OFDM 128@0
QPSK

see graph

PASS

66

15

25

353500

1767.5

DFT-s-
OFDM 1@132
BPSK

see graph

PASS

66

15

25

353500

1767.5

DFT-s-
OFDM 1@132
QPSK

see graph

PASS

66

15

25

353500

1767.5

DFT-s-
OFDM 128@0
BPSK

see graph

PASS

66

15

25

353500

1767.5

DFT-s-
OFDM 128@0
QPSK

see graph

PASS

66

15

45

346500

1732.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

66

15

45

346500

1732.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

66

15

45

346500

1732.5

DFT-s-
OFDM 240@0
BPSK

see graph

PASS
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DFT-s-

66 15 45 346500 17325 OFDM 240@0 see graph PASS
QPSK
DFT-s-

66 15 45 351500 1757.5 OFDM l@241 see graph PASS
BPSK
DFT-s-

66 15 45 351500 1757.5 OFDM l@241 see graph PASS
QPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 240@0 see graph PASS
BPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 240@0 see graph PASS
QPSK
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N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Alen 408 Tig.Froa Fun
00100 i
e

N66(5M) DFT-s- N66(5M) DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

ige Graph

9 1ge Geaph
Scale/Div 10.0 08

ScaleiDiv 10.0 dB

Start 1.700 GHz

Stop 1.720 GRz

Start 1.700 GHz
4 Range Tatle

Stop 1.720 GHz

44 Ranga Tt
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N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH OFDM_QPSK_Edge_1RB_Right_High CH

Alen 408 Tig.Froa Fun
00100 i
e

Start 1.770 GHz Stop 1.780 GHz
4 Range Tatle

N66(5M) DFT-s- N66(5M) DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

ige Graph

9 1ge Geaph
Scale/Div 10.0 08

ScaleiDiv 10.0 dB

Start 1.770 GHz

Stop 1.780 GHz Start 1.770 GHz

4 Range Tatle 44 Ranga Tt
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N66(25M)_DFT-s- N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Alen 408 Tig.Froa Fun
00100 i
e

Stop 1.720 GRz

N66(25M) DFT-s- N66(25M) DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

ige Graph

9 1ge Geaph
Scale/Div 10.0 08

ScaleiDiv 10.0 dB

Start 1.700 GHz

Stop 1.720 GRz

Start 1.700 GHz
4 Range Tatle

Stop 1.720 GHz

44 Ranga Tt
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N66(25M)_DFT-s- N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aiten: 4068

Scale/Div 10.0 08

Start 1.770 GHz Stop 1.780 GHz
4 Range Tatle

N66(25M)_DFT-s- N66(25M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

[spectrum Anayzer 1
[Spurious Emissions
KEYSIGHT lnput RF Aden 40 8 Tiig. Free Run Cantar Freq.
|Hold: 1001100
an low Faden S o
Ref Lvi Offset 8.00 dB
Ref Value 30.00 dBm
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N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Alen 408 Tig.Froa Fun
00100 i
e

Stop 1.720 GRz Stop 1.720 GHz

N66(45M) DFT-s- N66(45M) DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

ige Graph

9 1ge Geaph
Scale/Div 10.0 08

ScaleiDiv 10.0 dB

Start 1.700 GHz

Stop 1.720 GRz

Start 1.700 GHz
4 Range Tatle
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samranss. FCC RF Test Report Report No. : FG4D1311G

Software Version: 23.06.1602

FR1 N66 Other PA

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.5 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.5 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 17 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.9 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 15.2 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.6 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.3 PASS 10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.5 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 12.9 PASS 30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.1 PASS 40°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 17.8 PASS 50°C
QPSK

IMAX(Af)| = 18.9 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fi — IMAX(A)| 1710.5294811 >1710 MHz
PASS
fiu + [MAX(AD)] 1779.3916189 < 1780 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

66 15 20 349000 1745.0 OFDM PI/2 100@0 4.07 13 PASS
BPSK
DFT-s-

66 15 20 349000 1745.0 OFDM 100@0 5.11 13 PASS
QPSK

B2_N66(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

g FreaRun  Center Freg 1.
#F Gan Low

B2_N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

[ Aiten 408 Trig: Frea Fun e Freg 1,74
4 Gan Low
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 C'ZSEEM 25@0 4.4629 4.797
66 15 5 349000 1745.0 Cfé%i?wM 25@0 4.4572 4784
66 15 5 349000 1745.0 CGFZ%'Z?AM 25@0 4.477 4778
66 15 5 349000 1745.0 g';éo&w 25@0 4.4653 4.808
66 15 10 349000 1745.0 C%SEEM 52@0 9.2636 9.753
66 15 10 349000 1745.0 Cfé%';'i/l'\" 52@0 9.2781 9.7
66 15 10 349000 1745.0 C&%’Z?MM 52@0 9.2808 9.717
66 15 10 349000 1745.0 ggéogm" 52@0 9.2682 9.709
66 15 15 349000 1745.0 C%SEEM 79@0 14.086 14.7
66 15 15 349000 1745.0 Cfé%';'i/l'\" 79@0 14.108 14.64
66 15 15 349000 1745.0 C&%’Z‘iﬂ'\" 79@0 14.087 14.67
66 15 15 349000 1745.0 gzéogm" 79@0 14.081 14.63
66 15 20 349000 1745.0 CF(’?'SEEM 106@0 18.908 19.62
66 15 20 349000 1745.0 Cfé%i?w“" 106@0 18.889 19.68
66 15 20 349000 1745.0 C&%’Z’?\AM 106@0 18.878 19.61
66 15 20 349000 1745.0 gzéogm" 106@0 18.868 19.69
66 15 25 349000 1745.0 CF(’?'SEEM 133@0 23.779 24.69
66 15 25 349000 1745.0 Cfé%';'iﬂ"" 133@0 23.727 24.68
66 15 25 349000 1745.0 C;%'Z%M 133@0 23.754 24.68
66 15 25 349000 1745.0 ngéogm" 133@0 23.733 24.7
66 15 30 349000 1745.0 CFSSEEM 160@0 28.593 29.53
66 15 30 349000 1745.0 Cfé%i'iﬂ“" 160@0 28.491 20.66
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66 15 30 349000 1745.0 C:z{%i?wM 160@0 28.523 29.61
66 15 30 349000 1745.0 gzéogm" 160@0 28.567 29.7
66 15 35 349000 1745.0 C'BSEEM 188@0 33.527 34.75
66 15 35 349000 1745.0 Cfé%';?w“" 188@0 33.523 34.73
66 15 35 349000 1745.0 C:z{%i?wM 188@0 33.572 34.81
66 15 35 349000 1745.0 gzéogm" 188@0 33.525 34.66
66 15 40 349000 1745.0 C%SEEM 216@0 38.558 39.87
66 15 40 349000 1745.0 Cfé%i?ﬂ"" 216@0 38.538 39.98
66 15 40 349000 1745.0 C&%’Z?MM 216@0 38.614 30.88
66 15 40 349000 1745.0 %Eéogm" 216@0 38.602 39.91
66 15 45 349000 1745.0 C%SEEM 242@0 43.153 44.6
66 15 45 349000 1745.0 Cfé%i?ﬂ"" 242@0 43.219 44.65
66 15 45 349000 1745.0 C&%’m"' 242@0 43.212 44.61
66 15 45 349000 1745.0 %Eéogm" 242@0 43.164 44.67
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B2_N66(15M)_CP- B2_N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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B2_N66(20M)_CP-
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